
Page 1

HINIKER RECEIVER HITCH SPREADER

11/19

S

E

C

4

SECTION 4

RECEIVER HITCH

SPREADER
PAGE 2 HOPPER ASSEMBLIES

PAGE 4 ELECTRICAL ASSEMBLY

PAGE 5 SWING AWAY HOPPER KIT

PAGE 6 VIBRATOR KIT

PAGE 7 WORK LIGHT OPTION

PAGE 8 UTV MOUNT KIT

PAGE 9 SKID STEER MOUNT KIT 

PAGE 10 CAT I 3-POINT HITCH MOUNT KIT

PAGE 11 TRAILER ASSEMBLY RECEIVER HITCH SPREADER

PAGE 12 TIE DOWN STRAP

PAGE 13 HOPPER STAND KIT



S

E

C

4

Page 2

HINIKER RECEIVER HITCH SPREADER

11/19

HOPPER ASSEMBIES

DWG. NO. 7777



Page 3

HINIKER RECEIVER HITCH SPREADER

11/19

S

E

C

4

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

79204153

79204355

79204354

79204353

79204352

79204233

951-003-001

950-003-007

79204190

79204159

79204178

79204349

79204347

79204348

79204093

79204262

79204186

79202483

950-001-095

951-002-011

950-003-077

061916

950-001-319

952-004-062

950-001-287

79204157

79204156

79204171

79204327

79204185

79204328

79204195

79204161

79204193

061917

950-001-330

Frame Weld

Hopper End Panel Assy 6 Cu. Ft. (Shown)

Hopper End Panel Assy 10 Cu. Ft.

Hopper Side Panel 6 Cu. Ft. (Shown)

Hopper Side Panel 10 Cu. Ft.

Top Defl ector Front

Lock Nut 5/16-18 Nylon Insert

Carriage Bolt 3/8-16 x 1 1/4

Hitch Pin 5/8 Dia.

Auger Cover

Auger Trough Assembly

Angle Brace

Cross Brace 6 Cu. Ft.

Cross Brace 10 Cu. Ft.

Decal Hiniker

Bottom Panel (For Brush)

Bottom Panel (Not For Brush)

Bearing Shield

Hex Head Cap Screw 5/16-18NCx1 3/4 Gr. 5

Lock Nut 5/16-18NC Whiz SS

Carriage Bolt 5/16-18NC x 5/8 SS

Flat Washer 3/8 SAE SS

Hex Head Cap Screw 1/4-20 x 1/2 SS

Flat Washer 1/4 SS

Hex Head Cap Screw 5/16-18UNC x 1” SS

Bottom Cover

Receiver Mount Weld 2”

Front Panel Motor Enclosure

Cover Assembly 6 Cu. Ft. Latch #60

Cover Assembly 6 Cu. Ft. Latch #62

Cover Assembly 10 Cu. Ft. Latch #60

Cover Assembly 10 Cu. Ft. Latch #62

Hopper Grid 6 Cu. Ft.

Hopper Grid 10 Cu. Ft.

Lock Washer 5/16 SS

Hex Head Cap Screw 5/16-18NC x 3/4 SS

1

2

2

2

2

1

1

1

1

1

1

2

2

2

1

2

2

2

1

A/R

20

8

2

2

4

1

1

1

1

1

1

1

1

1

3

6

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

951-003-009

79204170

950-003-028

952-003-004

79204162

79204163

79204179

951-005-102

79204160

720-02399

79204158

950-003-029

951-001-005

950-003-085

952-002-022

952-001-007

951-003-015

79204223

79204200

952-002-003

79204254

79204303

38400029

38400028

38400034

36716025

367-001-014

79204261

79204263

951-003-018

950-003-071

79204326

950-002-033

79204183

79204325

950-004-127

Hex Nut 1/2 Nylon Insert #5

Auger/Spinner Weld

Carriage Bolt 1/2-13 x 1 1/4 Gr. 5

Flat Washer 1/2 SAE

Washer 5/16 SS

Grommet 5/16 I.D. 11/16 O.D.

Compression Spring

Wing Nut 5/16-18 SS

Top Defl ector

Cable Clamp 3/8

Defl ector

Carriage Bolt 3/8-16UNC x 1

Hex Nut 3/8-16

Carriage Bolt 5/16-18 x 1 1/2 SS

Flat Washer 5/16 Standard SS

Lock Washer Split 3/8

Lock Nut 5/16-18UNC Nylon Insert SS

1/4 HP RA Gear Motor Assy

Ratchet Strap 6 Ft.

Flat Washer 3/8

Shaft Seal 3/4

Female Cover Assy

Connector Metri-Pack 480 Male

Secondary Lock Metri-Pack 480

Seal Plug 480 Cavity

Nylon Lanyard 8”

Plastic Cable Tie 3/8 x 8 Black

Inverted Auger Disc Brush

Brush Clip

Lock Nut #10-24 Nylon Insert SS

Carriage Bolt #10-24 x 1/2 SS

Latch Assy

Whiz Lock Bolt #10-24 x 3/4 SS

Rubber Latch Assembly

Safety Cable Assembly

Button Head Socket Cap Screw 1/4-20 x 1/2 SS

7

1

7

7

18

1

2

2

1

1

1

3

5

2

17

4

11

1

2

4

1

1

1

1

2

1

A/R

2

6

6

6

2

6

A/R

2

A/R



S

E

C

4

Page 4

HINIKER RECEIVER HITCH SPREADER

11/19

REF.

NO.

PART

NUMBER DESCRIPTION QTY.

REF.

NO.

PART

NUMBER DESCRIPTION QTY.

1

2

3

4

5

6

7

79204232

38812031

38812042

79204223

38812039

38812032

38812041

79204222

79204302

Controller Assembly Receiver Spreader

Power Cable Drive Motor, 25 Ft.

Power Cable Drive Motor, 10 Ft.

1/4 HP RA Gear Motor Assembly

Power Cable Receiver Hitch Spreader

Vibrator Motor Power Cable, 25 Ft.

Vibrator Motor Extension Cable, 10 Ft.

Vibrator 12V Z-80

Male Cover Assembly

1

1

1

1

1

1

1

8

9

10

11

12

13

14

15

79204303

38472327

38400028

38400034

36716025

367-001-014

38400029

38812043

Female Cover Assembly

Connector Metri-Pack 480 Female

Secondary Lock Metri-Pack 480

Seal Plug 480

Nylon Lanyard 8”

Plastic Cable Tie 3/16 x 8 Black

Connector Metri-Pack 480 Male

Vibrator Motor Cable, In Cab

2

1

3

6

3

5

2

1

DWG. NO. 7304

ELECTRICAL ASSEMBLY



Page 5

HINIKER RECEIVER HITCH SPREADER

11/19

S

E

C

4

REF.

NO.

PART

NUMBER DESCRIPTION QTY.

REF.

NO.

PART

NUMBER DESCRIPTION QTY.

1

2

3

4

5

6

7

79204203

79204204

951-005-044

950-001-164

79204205

950-001-111

79204206

Pivot Weldment Receiver Hitch

Pivot Weldment Spreader Side

Lock Nut 5/8-11 2 Way

Hex Head Cap Screw 5/8-11 x 3 1/2 Gr. 5

Hitch Pin 5/8 x 4 1/4

Hex Head Cap Screw 1/2-13 x 1 1/4 Gr. 5

Decal Caution

1

1

1

1

1

1

1

8

9

10

11

12

13

14

951-003-009

952-003-004

950-003-028

79204190

031-06113

952-002-003

951-005-003

Hex Nut 1/2 Nylon Insert #5

Washer Flat 1/2 SAE

Carriage Bolt 1/2-13 x 1 1/4

Hitch Pin 5/8 x 4

Hex Head Cap Screw 3/8-16 x 3 Gr. 5

Flat Washer 3/8 Inch

Lock Nut 3/8-16 Mac

6

6

5

1

1

A/R

1

DWG. NO. 7305

SWING AWAY HOPPER KIT

79204139 Swing Away Hopper Kit



S

E

C

4

Page 6

HINIKER RECEIVER HITCH SPREADER

11/19

VIBRATOR KIT

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

1

2

3

4

5

38812032

38812041

79204222

79204224

950-001-314

950-003-080

Vibrator Motor Power Cable, 25 Ft.

Vibrator Motor Extension Cable, 10 Ft.

Vibrator 12V Z-80

Vibrator Mount Plate

Hex Head Cap Screw 3/8-16 x 1 1/2 SS

Carriage Bolt 5/16-18 x 3/4 SS

1

1

2

4

2

6

7

8

9

10

951-002-011

951-003-013

952-002-013

367-001-014

38812043

Lock Nut 5/16-18 Whiz Lock SS

Lock Nut 3/8-16 SS Nylon Insert

Flat Washer 3/8 Inch SS

Plastic Cable Tie

Vibrator Adapter Cable, In Cab

2

4

4

6

1

DWG. NO. 727379204141 Receiver Hitch Spreader Vibrator Kit



Page 7

HINIKER RECEIVER HITCH SPREADER

11/19

S

E

C

4

WORK LIGHT OPTION

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

1 38812046 28’ Work Light Harness 1 2 79204338 Work Light Assembly, Spreader Receiver Hitch 1

DWG. NO. 764279204337 Work Light Kit



S

E

C

4

Page 8

HINIKER RECEIVER HITCH SPREADER

11/19

DWG. NO. 7361

UTV MOUNT KIT

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

1

2

3

4

5

6

7

79204293

79204292

79204291

79204290

950-001-089

950-001-106

950-003-029

UTV Mounting Rail RH

UTV Mounting Rail LH

UTV Mounting Bar Inner

UTV Spacer Mounting Bar

Hex Head Cap Screw 3/8-16 x 3/4 Gr. 5

Hex Head Cap Screw 3/8-16 x 1 1/4 Gr. 5

Carriage Bolt 3/8-16 x 1 Gr. 5

1

1

1

1

6

6

8

8

9

10

11

12

13

951-003-002

952-002-003

950-003-080

951-005-051

79204162

951-002-011

Lock Nut 3/8-16 Nylon

Washer 3/8 Inch Standard

Carriage Bolt 5/16-18 x 3/4 SS

Lock Nut 3/8-16, 2-Way

Square Washer 5/16 Inch SS

Whiz Lock Nut 5/16-18 SS

14

26

4

6

A/R

A/R

79204258 UTV Mount Kit



Page 9

HINIKER RECEIVER HITCH SPREADER

11/19

S

E

C

4

SKID STEER MOUNT KIT

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

1

2

3

4

79204296

25012719

79204289

950-001-125

Spacer Ring 4” Diameter

Mount Plate Weldment

Skid Steer Attach Weldment

Hex Head Cap Screw 1/2-13 x 1 1/2 Gr. 5

2

1

1

2

5

6

7

8

10304

79204295

950-001-087

951-005-044

Lock Nut 1/2-13

Washer 4” Diameter

Hex Head Cap Screw 5/8-11 x 1 1/2 Gr. 5

Lock Nut 2-Way 5/8-11

2

1

1

1

DWG. NO. 736279204255 Skid Steer Mount Kit

SKID STEER MOUNT KIT

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

1 79204329 Frame Weldment Tail Gate Spreader 1

DWG. NO. 750279204334 Skid Steer Mount Kit



S

E

C

4

Page 10

HINIKER RECEIVER HITCH SPREADER

11/19

CAT. I 3-POINT HITCH MOUNT KIT

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

1

2

3

36360402

30002234

79204264

Top Link Pin Cat 1

Lower Hitch Pin Cat 1

3-Point Attachment Weldment Spreader

1

2

1

4

5

6

81004481

952-001-008

951-001-021

Lynch Pin

Lock Washer 7/8 Inch

Hex Nut 7/8-14

3

A/R

A/R

DWG. NO. 736379204256 Cat 1 3-Point Hitch Mount Kit



Page 11

HINIKER RECEIVER HITCH SPREADER

11/19

S

E

C

4

TRAILER ASSEMBLY RECEIVER HITCH SPREADER

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

REF.

NO.

PART

NUMBER
DESCRIPTION QTY.

1

2

3

4

5

950-001-153

033-12013

951-003-010

79204190

953-005-003

Hex Head Cap Screw 3/4-10 x 7 1/2 Gr. 5

Flat Washer SAE 3/4 Inch

Hex Lock Nut, Nylon Insert 3/4-10

Hitch Pin 5/8 Diameter

Hair Pin Cotter .148 x 2 3/4

2

4

2

1

1

6

7

8

9

10

950-001-105

951-005-003

79204276

79204281

79204275

Hex Head Cap Screw 3/8-16 x 1 Gr. 5

Nut-Lock Mac 3/8-16

Tire Assembly

Lower Frame Weldment

Upper Frame Weldment

2

2

2

1

1

DWG. NO. 736479204257 Trailer Mount Kit Off -Highway Vehicles



S

E

C

4

Page 12

HINIKER RECEIVER HITCH SPREADER

11/19

REF.

NO.

PART

NUMBER DESCRIPTION QTY.

REF.

NO.

PART

NUMBER DESCRIPTION QTY.

1 79204200 Ratchet Tiedown Strap, 1 1/2” Strap, 6 Ft. 2

DWG. NO. 7309

TIE DOWN STRAP



Page 13

HINIKER RECEIVER HITCH SPREADER

11/19

S

E

C

4

DWG. NO. 7281

REF.
NO.

PART
NUMBER

DESCRIPTION QTY.
REF.
NO.

PART
NUMBER

DESCRIPTION QTY.

1
2
3

79204229
79204231
031-06112

Hopper Stand Base Weldment
Hopper Stand Top Weldment
Hex Head Cap Screw 3/8-16 x 2 3/4 Gr. 5

1
1
2

4
5

952-002-003
951-005-003

Flat Washer 3/8 Standard
Lock Nut 3/8-16 Mac Lock

4
2

HOPPER STAND KIT

79204140 Hopper Stand Kit


